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Tumbuckle M3 x 39mm
XP-10I5

Turnbuckie M3 x 29mm
XP-10i56

TUrnbuckle M3 x 18mm
XP-10i57

4.8mm Ball End 10mm Thread
XP-10i51

4.8mm Ball End 6mm Thread
XP-10i49

4.8mm Ball End 5mm Thread
XP-10i48

I5mm

4.8mm Fial Type Ball End I15mm
XP-10636

13mm

4.8mm Flat Type Ball End I3mm
XP-10635

10mm

e

4.8mm Fliat Type Ball End I0mm
XP-10634

6

Composite Anli-Roll Bar Ball Joint
XP-i0652

For Rear Camber Link

For Steering I15mm

For Servo
é 6
5mm mm
. Compoaosile Anti-Roll Bar Ball Joint
For Swaybar J
4.8mmBallEnd =

10mm Thread

6mm

10mm
Page |



Fiat Head Screw M2.5 x 8mm
XP-40044

Bevel Gears 18T
XP-10009

Bevel Gears 10T
XP-10009

O-ring 25 x Imm
XP-10i183

Gear Diff Cross Pin
XP-10009

=)

U

Diff Gaskel
XP-10i79
Alu Gear Diff Outdrive Adapler
XP-10i25
Bearing 10 x 15 x 4mm Composite Adjustment
XP-40065 Ball-Bearing Hub
XP-10i07

Silicone Gear Differential X-RING 5x2mm
XP-10600
)

Pin 2 x 9.8mm
XP-40069

Gear Differential Case
XP-i0008

Spacer 5 x 15.5 x 0.4mm
XP-10i81

©)

Spacer 3.6 x 9.5 x 0.2mm
XP-10i82

Gear Differential Cover
XP-10008

Diff Gasket

O-ring 25 x Imm

Alu Gear Diff Outdrive Adapler

Spacer 3.6 x 9.5 x 0.2mm @

Pin 2 x 9.8mm

Gear Diff
@Aﬂas Pin ‘%

Bevel Gears 10T

Low Grip High Grip

1.3g Diff Oil

Nole The Direclion

3000cst 15000 cst

Composile Adjustment Bail-Bearing Hub

==

Composite Adjustment Bali-Bearing Hub

Page 2
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Composite 38T Spool Set
XP-10264

Composite Adjustment Bail-Bearing Hub
XP-i0i07

O

Bearing i0 x 15 x 4mm
XP-40065

D

=

Steel Spool Ouldrive Adapler
XP-10556

Button Head Screw M3 x I2mm
XP-40040

38T Pulley Cover

@ Button Head Screw M3 x I2mm

oo 3 XPRESS,
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Spur Gear 64P 1i12T
XP-40084

Cenler Pulley Cover
XP-10644

Cenler Pulley A
XP-10644

Center Puliey B
XP-10644

© 1

Centler Pulley Post
XP-10620

Bulton Head Screw M3 x 6mm
XP-40037

@ Bearing 5 x 10 x 4mm
XP-40064

@ Bearing 5 x 10 x 3mm
XP-40063

5 x 7 x 0. Imm Spacer
XP-40117

5 x 7 x 0.2mm Spacer
XP-40086

©)
O

Button Head Screw
M3 x 6mm

@ Bearing 5 x 10 x 3mm

Bearing 5 x 10 x 4mm

©5x7xa.2mm

Different spurs may have
different thicknesses,

add enough shims lo remove
all play but ensure movement
D) is slill smaath.

Center Pulley Post

Kt\dd CA Glue to each hole

~

Centler Pulley Cover

64P Spur Gear

High Composite Spur Gear 64P 94T
XP-40i22

High Compasite Spur Gear 64P 96T
XP-40082

High Composile Spur Gear 64P 98T
XP-40081

High Composite Spur Gear 64P i00T
XP-40i2]

High Composite Spur Gear 64P 110T
XP-40083

High Composite Spur Gear 64P 12T
XP-40084

High Composite Spur Gear 64P 114T
XP-40085

Add CA Glue to each hole

/
N

Center Pulley Cover

ola

Page 4
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Bag E, Carbon, Screw, Spacer and Bearing Bag

Servo Side Mount
XP-10I36

Servo Horn 23T for
Sanwa, KO
XP-10i63

Servo Horn 25T for
Fulaba
XP-10163

Servo Spacer
XP- 10136

Anlenna Holder
XP- 10001

Aluminum Steering Pos}
For Dual Servo Saver i1.5mm
XP-10494

Alu Shim 3 x 5.5 x Imm
XP-10119

Fiat Head Screw M3 x I0mm
XP-40049

Fiat Head Screw M3 x 6mm
XP-40046

Battery Stopper
XP- 10185

Bearing 5 x 8 x 2.5mm
XP-40061

Bearing 3 x 6 x 2.5mm
XP-40060

Round Head Screw M3 x 8mm
XP-40038

Round Head Screw M3 x 6mm
XP-40037

U U

XQ 10 Aluminum Mid Molor Servo Mount
XP-10555

Aluminum Dual Servo Saver Arm 18.5mm

XP-10650
OO0

XQ 10 Aluminum Steering Plate
For Dual Servo Saver

4.8mm Ball End 5mm Thread / \
Bulton Head Screw
M3 x 6mm
. Alu Shim Bearing
From Servo Link 3x55ximm |5x8x25mm @

5mm Aluminum Dual Servo ( ‘
Bearing Saver Arm 18.5mm /
Al Shim 3x6x2.5mm J
3x55x Imm . @
Bearing
/® X 3 5x8x2.5mm
/® XQ 10 Aluminum Steering Plate
4.8mm Ball End For Dual Servo Saver
6mm Thread
Aluminum Steering Post
For Dual Servo Saver
1.5mm

S ———
Button Head Screw
M3 x 6mm

Graphite 3.0mm Floaling Serva Holder

Anlenna Holder

Fiat Head Screw
M3 x 6mm

XP-10343
X Flal Head Screw
Fiat Head Screw M3 x 6mm
M3 x I0mm
Nt Flal Head Screw
Battery Stopper @\ M3 x 6mm
Alu Shim i . .
3x5.5x Imm X@i0 Aluminum Mid Mator
Servo Mount

No Electronics are included

Round Head Screw

M3 x 8mm g@
3.

Servo Spacer

Servo Spacer

4.8mm Ball End Servo Horn
XP-10651 6mm Thread ﬁ Q@
% § Round Head Screw M3 x 8mm
@@ Round Head Screw
M3 x 8mm
rage 5 XERESS;
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Flal Head Screw M3 x 6mm
XP-40046

AR

Round Head Screw M3 x 8mm
XP-40038

Spacer 3 x 5 x 0.2mm
@ P-40066

Bearing 3 x 6 x 2.5mm
XP-40060
@I Moator Mount Post
XP-10135

Spacer

x5x D.E;%@

3x6x

2.5mm

Round Head Screw M3 x 8mm @
Moalor Mount
N

XQ 10 2.25mm Graphite Mid Molor Main Chassis Plale
XP- 10551

Caulion Threadiock
=)
Round Head Screw M3 x 8mm
§ éﬂaf Head Screw M3 x 6mm

Fiat Head Screw M3 x I0mm

Flal Head Screw M3 x 6mm

< o o O O) %::q ll:’JusIlqu Aluminum Rear Sliffener Piale
1 DO DO 0%
— [T
XQ 10 Aluminum Mid Matar Mount
XP-10553
c . b ke
Al A NN
©- | © © ©°0:0O D@ © @@
®0 O 0g ® 0%
o © © o
o © © © ®© © o)
© © © © ©

Page
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Alu Lower 2-Piece Suspension Holder
XP-10i23

XP-40046

Eccentric Bushing Sel
XP-i0i27

Separale Bulkhead Type A
XP-10588

Separate Buikhead Type B
XP-10589

Fiat Head Screw M3 x 6mm

AN

2/

Diagonal Offset
I| Use either 0.5 or I mm lo shift the roli cenler in 3

=/ diagonal direction from

the center.
Eccentric Bushing Sel

qx XP- 10127
Alu Lower 2-Piece Suspension Holder XP-10i23

o Horizonlal Offsel
Z Choice of either 0.5 or i mm offsel from center

Fiat Head Screw

Separale Bulkhead

¥

Alu Lower 2-Piece Suspension Holder

Flal Head Screw

M3 x 6mm 8 8

Type A

Flal Head Screw
M3 x 6mm

Fiat Head Screw
M3 x 6mm
Page 7




Bulton Head Screw M3 x 6mm

Button Head Screw
? M3 x 6mm

Bulton Head Screw

M3 x 6mm

www.rc-xpress.com
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Default Selup
High Response
XQ 10 2.0mm Graphite Mid

Motlar Upper Deck

Low Response
XP-10552

Default Selup

40037
Bulton Head Screw M3 x 4mm

Composite Upper Deck Stiffener
XP-40036

E
E
o
x
M
S
g
]
o
9
T
c
£
Q
@

Optional

XP

|
@oo

o
oC_
@oo @

(0O O O

o O

Bag G, Bag Carbon and Screw

(w

Upper Deck Stiffener
10566

XP-

O O
SHs




8. Upper Clamp Assembly

Bag H, Screw Bag

'W\\\\\\l\\‘{\l\‘f\‘{ﬂl\\l‘\\\l Round Head Screw M3 x 8mm
XP-40038

XQ 10 Separate Upper Bulkhead Type A
XP-10563

Round Head Screw M3 x 8mm

1
]

I
XQ 10 Separate Upper
Bulkhe‘ad Type A

XQ 10 Separate Upper

XP-10558

Camberlink Mounl Rear
XP-10i31

Camberlink Mount Front
XP-i0i05

* Assemble left and right
in the same way

Nole: Flal surface of the
camberlink mount faces
upwards

(@nimmie)

Round Head Screw M3

>
[+:]
3
3

@y

XQ 10 Separate Upper
Bulkhead Type B

0

|
XQ 10 Separate Upper

Bulkhead Type A

Nole: Flal surface of the
camberlink mount faces
upwards

Round Head Screw M3 x 8mm

!i!!..!!i!
=7
Round Head Screw M3 x 8mm
p IXBPRESS
age 9 www.rc-xpress.com
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Screw Bag

Flal Head Screw M3 x 6mm

XP-40046

Flal Head Screw M3 x 5mm

XP-40045

Fiat Head Screw
M3 x 5mm

A Caulion

Flal Head Screw
M3 x 6mm

|

8
&

) =)

Flal Head Screw
M3 x 6mm

Page 10




ILJL:

=z Il. Knuckle Assembly

Composite Steering Block
Right

XP-10109

Optlional XP-10247

Steel Double Joint

Compoaosile Steering Universal Shaft

Composite Steering Block Block Plate Left

Left
XP-10109
Optlional XP-10247

S ) ‘
Compoasite Steering /@ 5 x 7 x 0.2mm Spacer
. Block Plate Right S Besring 5 x 10 x 3
XP-10i109 . S earing 5 x 10 x 3mm
Oplional XP- 10247 Bearing - 71\ )
' 5x10x4mm { | <A
Cap Head Screw b)) '\ ¥[1) Composite Sleering Block Left

Compaosile Steering MI.6 x 4mm
Block Plale Left
XP-10109 : Steel 2x 12mm | | |\ cot screw
Optional XP- 10247 @ Fislspot Pin M3 x 2mm
< > Bearing 5 x 10 x 3mm Alu Wheet Hub Red
XP-40063
A Caution
Bearing 5 x 10 x 4mm Threadlock
@ XP-40064
Alu Wheel Hub Red
XP-10i29
Pin 2 x 9.8mm
L—  xp-q0069 Round Head Screw M3 x 8mm

\‘N ““J\W‘l i

Round Head Screw M3 x 8mm
XP-40038

Fum Cap Head Screw M 1.6 x 4mm

XP-10i129 Compoaosile Steering

Block Piale Right

il Hex Sel Screw M3 x 2mm
‘ XP-4005i

5 x 7 x 0.2mm Spacer
XP-40086

(—— ) Sleel 2 x I2mm Flalspol Pin
for Universal
XP-4007i Bearing 5 x 10 x 3mm

5 x 7 x 0.2mm Spacer

Bearing

5x 10 x 4mm

Cap Head Screw
MI1.6 x 4mm

Composite Steering Block Right N

EN /@
Pin 2 x 9.8mm y @

Steel Double Joint Universal Shaft ‘ ‘ Alu Wheel Hub Red

XBERESS
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Composite C Hub 4 Degree L (Strong)
XP- 10604 Optional XP-10598

Composite C Hub 4 Degree R (Strong)
XP- 10604 Optional XP-10598

ﬂ )

Suspension Pivol Pin 3 x 42mm
XP-10i39

. JTT

3mm Outer Suspension Pin w/ Groove
XP-10602

Ol

Alu Shim 3 x 5.5 x Imm
XP-10119
(i

Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M4 x I0mm
XP-40056

(A

Hex Sel Screw M3 x 8mm
XP-40054

. Hex Sel Screw
\ M4 x10mm

@

Hex Sel Screw M3 x 8mm

3mm Ouler Suspension w/ Groove

g

Sel Screw M3 x 3mm

Hex Sel Screw M4 x IOmm

1 3mm

Front Compaosite Suspension Arm
(Strong)

Suspension Pivol Pin
3 x 42mm

P

Hex Sel Screw M3 x 8mm

C Hub Upright Pivat Pin

3mm Flal Spol Suspension

Suspension Pivol Pin 3 x 42mm

Composile C Hub 4 Degree L (Strong)

€

Sel Screw M3 x 3mm

IXERESS)
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Bag I and Bag Spacer

King Pin Collar
@ D XP-10i64

Alu Shim 3 x 5.5 x Imm
XP-10119

King Pin
XP-10i64

i
b
a

4.8mm Ball End 10mm Thread

Alu Shim 3 x 5.5 xImm

King Pin Collar

King Pin

R

V 4.8mm Ball End 10mm Thread

Alu Shim 3 x 5.5 xImm

King Pin Collar

King Pin

Page 13
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Use either 0.5 or I mm lo shift the roll
cenler in a diagonal direclion from

Diagonal Offset
the center

J,

e
\

.

Alu Front Lower I-Piece

Choice of either 0.5 or

]
wn
o
£
£
3
m
o
S
§
=]
x]
w

Horizonlal Offset

Imm offsel from cenler

Suspension Holder — FF

Default Setup

Alu 5him 3 x 5.5 x Imm

Alu Shim 3 x 5.5 x Imm

Alu Front Lower I-Piece
Suspension Holder -

Flal Head Screw M3 x 6mm i

FF

s

Alu Shim 3 x 5.5 x Imm

=

4
Yo
0

)

=

|

pﬁi
/

7
/
£V

07/

o alll

W Jjoo

Alu Fraont Lower I-Piece Suspension Holder — FF

XP-10114

Alu 5him 3 x 5.5 x Imm

XP-10119

©

Flat Head Screw M3 x 6mm

XP-40046

Eccentric Bushing Sel
10i27

XP-

ESS

rc-xpress.com

XER
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Bag J, Spacer , Bearing and Screw ‘

Bearing 5 x 10 x 4mm
XP-40064

Alu Wheel Hub
XP-10i29

>
)
&

(;

& 4

14mm

i

Alu Shim
3x55x Imm
From Rear Camber Link

.

"

Pin 2 x 9.8mm
XP-40069

for Universal

Ol

Alu 5him 3 x 5.5 x Imm
XP- 10119

Hex Sel Screw

( Steel 2 x 12mm Flalspal Pin

\Smm

\ Bearing 5 x 10 x 4mm
@ Cap Head Screw M1.6 x 4mm

—

Composile Rear

Upright (Strong) /

=

8]

Composite Rear Upright (Strong)
XP-10605 Optional XP-10599

Sel Screw M3 x 3mm
XP-40052

il

I I

3mm Ouler Suspension Pin w/ Groove
XP-i0602

Pin 2 x 8.8mm Alu Wheel Hub

Composite Suspension

Hex Sel Screw M4 x I0mm Arm Rear (Strong)

Hex Sel Screw M4 x I0mm

Alu Shim 3 x 5.5 x Imr

Composile Suspension™,
Arm Rear (Strong)

Suspension Pivol Pin
3 x 42mm

% Hex Sel Screw M3 x 8mm

Composite Suspension Rear (Strong)
XP-10606 Optional XP-10597

[ )

Suspension Pivol Pin 3 x 42mm
XP-10i39

M@
I

Universal Shaft Rear
XP-10i67

Hex Sel Screw M3 x 2mm

il XP-4005]

(—— ) Sleel 2 x i2mm Flatspol Pin
for Universal
XP-4007i1

Sel Screw M3 x 3mm 3mm Ouler Suspension

w/ Groove

m

Sel Screw M3 x 3mm

XBERESS
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Use either 0.5 or I mm lo shift the roll center

Diagonal Offsel
& ina diagonal direclion from

7 @)

the center.

Eccentric Bushing Sel

Suspension holder — RR

]
[
o
X
]
s
o
-~
)
g
[
2
<

from cenler

Default Selup

Piece

Suspension holder

RR

Alu Rear Lower |

E
E
o
x
m
S
g
&
v
8
x
b
]
w

@

N

=

Alu 5him|3 x 5.5 xImm

&)

V8

Yo

0 0 /
//I . ) 0 ~
PN

Alu Shim 3 x 5.5 xImm

ol L)

W o

Alu Rear Lower I-Piece Suspension holder = RR

XP-10i24

Flal Head Screw M3 x 6mm

E
S E
\n =
=)
£ -
" =
— — m m
o N
: e () )85 e
] ) S— < 8§ —/§&8
: HEGH
& o X X
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Sel Screw M3 x 3mm

3x6x2.5mm

Bearing

Alu Anti-Roll
Bar Bushing

Anli-Roll Bar 1.3mm Fron}
10177

XP-

Anti-Roll Bar 1.3mm Rear

XP-10177

Sel Screw M3 x 3mm

Set Screw M3 x 2mm T

3x6x2.5mm

rA-—Ea-{]-

Bearing

Alu Anti-Roll
Bar Bushing

Alu Anli-Roll Bar Bushing
i0i52

Bearing 3 x 6 x 2.5mm

Sel Screw M3 x 3mm
XP-40060

Hex Sel Screw M3 x 2mm
XP-4005i
XP-40052

Sel Screw M3 x 2mm
XP-

m
E

Page 17



@ Shorl Shock Compaosite

Shock Top Connecter

— XP-10577

Alu Short Shock
Adjuslable Nut

Shorl Shock Lower Conneclor
XP-10577

Alu Short Shock Cap
XP-10578

Alu Lower Shorl Shack Cap
XP-10579

Alu Short Shock
Adjuslable Nut
XP-10580
Cycle The Shock Shaft in a Upwards
And Downwards Molion To Bring
“HJ“ ‘f“f”\“\‘ HHHW - The Air Bubbles Ontop OF The Shock
‘HH MHH‘ N | \‘MH\‘\ Alu Short Shock Body Piston
\m Wu \ WH XP-10581
L
Alu Short Shack Cap
Shorl Shock Shaft
XP-10582
AN Short Shock Compasite
Shock Top Connecler
4 Hole Piston
XP-10i59
Shack Absorber
i’;‘_’fglzgs‘”be" Membrane Instail the shock Membrane
bladder slowly on @
E-Clip 2.5mm o I::,’,f"e i
| XP-40057 ]
Shock X-Ring
XP-10601

rooe 18 XPRESS
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Pivol Ball 5.8 mm
Short Spring Relainer
XP-10577 _.
( )
b A
f||'||‘.,.7 ‘|\|Il|
i i i
[%%m
Shock Spring Medium h———F
Silver o
XP-10169
Body Height Adjuster
Support
XP-1000i
Body Clip
XP-10055
Body Clip
Bulton Head Screw M3 x Bmm
XP-40037
-
O
O
O
o i \_ %
O Button Head Screw M3 x 8mm
O
O Rear Body Post
XP- 0001
O
@) Bulton Head Screw M3 x 8mm
O

Alu Shim 3 x 5.5 x Imm
XP-10119

©

Eﬂ[m Pivol Ball 5.8 mm
XP-i0i21

iy

Round Head Screw M3 x 8mm
XP-40038

Bulton Head Screw
M3 x 6mm

O

Default Selup O

XQ 10 Shock Tower Rear 3.0mm Graphilte
( Short Shock )
XP-10560

IXBRESS
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20. Front Shacks Installation

Button Head Screw

M3 x 8mm

Alu Shim

Graphite 3.0mm Front Shock
Tower (Short Shock)

3x55x Imm
Button Head Screw

M3 x 6mm

‘/ g

Button Head Screw Alu Shim
3x55x Imm

M3 x 8mm

Carbon , Spacer and Screw Bag

?

Bag L

Composite Lipo Battery Backstop

loiso

XP-

Fial Head Screw M3 x 8mm

40048

XP-

Flal Head Screw M3 x 6mm

Flal Head Screw M3 x 6mm

Composilte Lipo Baltery Backstop

Composile Lipo
Baltery Backsltop

Fiat Head Screw
M3 x 8mm

XQ 10 Shock Tower Front 3.0mm Graphile

(Short Shock)
XP-10559

Alu 5him 3 x 5.5 x Imm

XP-10119

©

A\

900 SASESES)
T/
N

Bulton Head Screw M3 x 6mm

XP-40037

<

\¢

00

CICICIE

©oe00

M3 x 8mm

Flal Head Screw

Forward Short Battery Posilion

XERESS
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© ©
© ° ©

@) @)

Lower Bumper
XP- 10561

Bumper Plale For Light Bumper
XP-10561

‘ OOOOOOOOOOOOOOOO%

Front Bady Past
XP-10561

Foam Bumper Light
XP-10562

Body Height Adjuster Support
XP- 10561

Body Clip
XP-10055

Fiat Head Screw M3 x I0mm
XP-40049

Fiat Head Screw M3 x 8mm
XP-40048

/ Bumper Plale For Light Bumper

Flal Head Screw M3 x 8mm

Foam Bumper Light

Front Bady Post

Z\&) LowerBumper

g

Body Height Adjuster Support

Body Clip

Page 2i
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”- Parls List

XQ@10 Original Parts

XQ10 Original Parts

Model Product Name Model Product Name
Number Number

XP-10008 Gear Differential Case and Cover XP-10577 Short Shock Composite Shock Parts
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10578 Aluminum Short Shock Cap 2pcs
XP-10011 Gear Differential Repair Parts XP-10579 Aluminum Lower Short Shock Cap 2pcs
XP-10022 Gear Differential Set XP-10580 Aluminum Short Shock Adjustable Nut 2pcs
XP-10105 Front Camberlink Mount 2pcs XP-10581 Aluminum Short Shock Body 2pcs
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10582 Short Shock Shaft 2pcs
XP-10109 Composite Steering Block Pair XP-10587 Short Shock Set 2Pcs
XP-10114 Aluminum FF Lower 1 Piece Suspension Mount XP-10588 Separate Bulkhead Type A
XP-10119 Aluminum Shim 3x5.5x1.0mm Red 20pcs XP-10589 Separate Bulkhead Type B
XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs XP-10592 Graphite 2mm TopDeck
XP-10121 5.8mm Pivot Ball 8pcs XP-10600 Silicone Gear Differential X-RING 5x2mm 10pcs
XP-10123 Aluminum 2 Piece Suspension Mount 2pcs XP-10601 Shock X-Ring 10pcs
XP-10124 Aluminum RR Lower one Piece Suspension Mount XP-10602 3mm Outer Suspension pin w/ Groove 4pcs
XP-10125 Aluminum Gear Diff Qutdrive Adapter 2pcs XP-10603 Front And Rear Composite Suspension Arm [Strong]
XP-10127 Eccentric Bushing Set XP-10604 Composite C Hub 4 Degree L/R (Strong)
XP-10128 Driveshaft Protector Blade 8pcs XP-10605 Composite Rear Upright 2 PCS (Strong)
XP-10129 Aluminum 5mm Wheel Hub Red 2pcs XP-10606 Composite Suspension Parts Set [Strong)
XP-10131 Rear Camberlink Mount 2pcs XP-106807 0 Ring For Spring Adjust Nut 4pcs (Short Shock]
XP-10135 Motor Mount Post XP-10608 Graphite 3.0mm Front Shock Tower [Short Shock]
XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10609 Graphite 3.0mm Rear Shock Tower (Short Shock]
XP-10147 Shock Membrane 8pcs XP-10610 XA31 XQ1S Double Joint Universal Shaft Bone
XP-10148 4.8mm Ball End 5mm Thread 10pcs XP-10611 XA31 XQ1S Double Joint Universal Shaft Axle
XP-10149 4.8mm Ball End 6mm Thread 10pcs XP-10812 X31 XA1S Double Joint Universal Shaft Case
XP-10150 4.8mm Ball End 8mm Thread 10pcs XP-10613 X31 XA1S Double Joint Universal Shaft Coupling Pins
XP-10151 4.8mm Ball End 10mm Thread 10pcs XP-10620 Center Pulley Post For XQ10 17.5MM
XP-10155 Ball Bearing Anti-Roll Bar Set Bpcs XP-10622 Steel Spool Outdrive Adapter 3.5mm 2pcs
XP-10156 Steel Turnbuckle 29 mm 4pcs XP-10629 Aluminum Center Pulley Set For XQ 10 (A)
XP-10157 Steel Steering Turnbuckle Set XP-10630 Bando Kevlar Drive Belt Front 3 x351mm
XP-10159 Composite 1.1mm Piston Spacer Set XP-10632 Aluminum Center Pulley Set For XQ 10 (B)
XP-10163 Composite Servo Horn Belt Tensioner Set XP-10634 Grey Composite 4.8mm Flat Type Ball End 10mm 4pcs
XP-10164 C Hub King Pin Set 2+2 XP-10635 Grey Compaosite 4.8mm Flat Type Ball End 13mm 4pcs
XP-10166 Steel Double Joint Universal Shaft 2pcs XP-10636 Grey Composite 4.8mm Flat Type Ball End 15mm 4pcs
XP-10167 Steel Universal Shaft Rear 2pcs XP-10639 X310 2.0mm Graphite Mid Motor Upper Deck
XP-10168 Soft Spring Pair Black 2pcs XP-10643 Composite Upper Deck Stiffener (2)
XP-10169 Medium Spring Pair Silver 2pcs XP-10644 Composite Center Pulley Set For XQ 10 (A/B]
XP-10170 Stiff Spring Pair Pink 2pcs XP-10647 Kevlar Low Friction Belt 3x351mm
XP-10176 Anti-Roll Bar 1.2mm Front and Rear 2pcs XP-10650 Aluminum Dual Servo Saver Arm 18.5mm 2pcs
XP-10177 Anti-Roll Bar 1.3mm Front and Rear 2pcs XP-10651 XQ310 Aluminum Steering Plate For Dual Servo Saver
XP-10178 Anti-Roll Bar 1.4mm Front and Rear 2pcs XP-10652 Composite Anti-Roll Bar Ball Joint
XP-10179 Gear Differential Gasket Spcs
XP-10180 Composite Battery Stopper Set and Layshaft Bearing Holder Set X310 Option Parts
XP-10181 Gear Differential Spacer 5x15x0.4mm 10pcs Model Number Product Name
XP-10182 Gear Differential Spacer 3.6x9.5x0.2mm 10pcs XP-10186 Brass Chassis Balancing Weights 15g 10g 4pcs
XP-10183 Silicone Gear Differential O-BING 25x1mm 10pcs XP-10187 Brass Chassis Centerline Balancing Weights 15g 25g 2pcs
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10191 Aluminum Rf One Piece Suspension Mount
XP-10237 4.8mm Ball End 6mm Thread 4pcs XP-10192 Aluminum Adjustable Battery Stoppers
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10196 Brass RF One Piece Suspension Mount
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10198 Brass 2 Piece Suspension Mount
XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs XP-10199 Brass FF 1 Piece Suspension Mount
XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs XP-10200 Brass RR 1 Piece Suspension Mount
XP-10264 Composite Spool 38T Set XP-10220 Camberlink Stiffener set
XP-10265 Composite Spool Cups 2pcs XP-10222 Graphite Option Steering Knuckle Plate 2pcs
XP-10336 Steel Turnbuckle 18mm 4pcs XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10343 Graphite 3.0mm Floating Servo Holder For XP-10495 XP-10243 Graphite 2.25mm Upper Bumper Holder
XP-10494 Aluminum Steering Post For Dual Servo Saver 11.5mm 2pcs XP-10247 Left and Right Hard Composite Steering Block
XP-10549 Aluminium Rear Stiffener Deck XP-10255 Camber Stiffener Link Ball End
XP-10551 XQA10 2.25mm Graphite Mid Motor Main Chassis Plate XP-10268 On-power Control System 3mm Graphite Knuckle Plate 2pcs
XP-10552 X310 2.0mm Graphite Mid Motor Upper Deck XP-10269 On-power Control System Ball Stud Set
XP-10553 X310 Aluminum Mid Motor Mount XP-10320 Graphite Option Steering Knuckle plate [Less ackermann]
XP-10554 XQ10 Graphite 3.0mm Chassis Stiffener XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10555 X310 Aluminum Mid Motor Serva Mount XP-10496 Kevlar Drive Belt 3 x 351mm
XP-10556 Steel Spool Outdrive Adapter 2pcs XP-10565 Composite Suspension Parts Set (Hard Strong)
XP-10558 XQ10 Separate Upper Bulkhead Type B XP-10566 Upper Deck Stiffener
XP-10559 X310 Shock Tower Front 3.0mm Graphite [ Short Shock ] XP-10597 Front And Rear Composite Suspension Arm [Strong Hard)
XP-10560 X310 Shock Tower Rear 3.0mm Graphite [ Short Shock ) XP-10598 Composite C Hub 4 Degree L/R [Strong Hard)
XP-10561 Bumper Body Post (Foam Bumer LIGHT) XP-10599 Composite Rear Upright 2 PCS (Strong Hard]
XP-10562 Foam Bumer Light XP-10641 On-power Control System
XP-10563 XQ10 Separate Upper Bulkhead Type A XP-10653 Aluminum Mid Motor Main Chassis Plate X310
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Driver Track Surface

Track Temperlure

Dale Track Traction Resuit Air Temperlture
Track Counkry Best Lap Humidily Remark
Spacer _mm Optional On-Power Conkol System
O Spacer  mm
32 ]
Spacer mm  oacer mm 23 O

[T

q

Spacer mm

52 5.0 48 46 44 42 4 = ‘ =9
Spacer mm
C-Hub Hex Offset mm mm Hex Offset .
LM [JH Camber = ﬂ Camber u
Elle;inlgjﬂ::ck Ride Height mm mm IR:TE;‘:'HE’J H Ride Height mm éer;;inlg:, B::ck
Suspension Arm DownStop mm mm Suspension Arm DownStop mm Suspension Arm
Om[JH Sway Bar mm mm M [JH Sway Bar mm OM[JH
Front Spacer Rear Toe In
Toe Out [ Front Tire Additive Arena E A bump teeiing
( O ) Spacer Lower Arm
Lower Arm L J Spacer
Spacer

Shack Tower Spacer
Link Spacer

Wheeibase Spacer

RF mm

™)

Suspension Mount Selup

Flex Conlrol
] Nut 5
FF 000 ) [(1Center Past (O 5
@@ (ENE oo B
Q lo] 1O o]
[] 0.5 [] Brass 0.5 ] Brass [] 5aild @O@ O ©
RF © © © © ©
OGO 0O
O - []Standard Battery
]+ [ Aluminium O] 1 [ Aluminium [] Spitt ES:M; Bagery anrzard :nsiﬁc;n)
. Short Battery (Backward Position)
[] 0.5 [] Brass [ 0.5 Brass [] 5aild
Damper Selup Front | Rear Transmission Selup
Front Rear
Spring Servo Tires
; Gear Diff Gear Diff
oil
) Esc Additive
Rebound oil oil
Piston Motor Body
Weight g Weight g
Length Spur P/ T Rear Wing
Foam Insert [ ] Foam Insert  [] Position Position
HoleinCap [ HoleinCap [ Pinon  ps T FOR
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